
FINAL REPORT 
March 8, 2013 

 
FOULING-RESISTANT MEMBRANES FOR ADDITIVE-FREE TREATMENT  

OF RENDERING FACILITY WASTEWATER 
 
 
Principal Investigator:  Scott Husson, Professor  
  Department of Chemical and Biomolecular Engineering 
 127 Earle Hall 
Clemson University  
 Clemson, SC 29634 
 Phone: 864-656-4502 
Fax: 864-656-0784 
E-mail: shusson@clemson.edu 
     

 
Date Submitted:   March 7, 2011 
 
Project Start Date: October 1, 2011 
 
Duration of Project:   12 months + 5 month no-cost extension 
  

 



Lay Summary: Rendering wastewater presents many challenges to the classical primary 
treatment technologies and flotation systems. Dissolved air flotation (DAF) is the most popular 
technology for primary treatment of rendering facility wastewater, but it has limitations. Perhaps 
most notably, the cost of coagulants and flocculants needed for primary treatment by DAF can be 
high. Motivated by the need for a more reliable and cost-effective method to treat rendering 
facility wastewaters, the overall objective of this work was to evaluate membrane ultrafiltration 
(UF) with fouling-resistant membranes as an alternative method to DAF.  
 
In this study, we evaluated the separation performance of a new class of membranes developed 
in our laboratory for treatment of impaired wastewaters containing dispersed oils. These 
membranes were used to treat high-strength wastewaters (COD > 29000 mg/L, total solids > 
11000 mg/L) provided by a Carolina By-Products/Valley Proteins, Inc. Separations were 
conducted without the chemical and polymer additives used in treatments by DAF. Membrane 
performance was evaluated by measuring productivity (i.e., the volume of filtrate per membrane 
area per time), capacity (i.e., the total volume processed per unit membrane area before the 
membrane must be cleaned), and effluent water quality (COD, turbidity, total dissolved solids, 
and pH). Membrane surfaces were characterized by electron microscopy and infrared 
spectroscopy pre- and post-filtration to determine the extent of fouling, and to evaluate the 
use of a cold water rinse to clean the membranes. 
 
The results of experimental work are highly encouraging. We demonstrated that separations can 
be conducted without addition of polyacrylamide, which is used in DAF to improve separation. 
Ultrafiltration with a low-permeability membrane (0.09 L/(m2·h)/kPa) reduced turbidity 650-fold 
(nearly 100%), COD by 80%, and total solids by 90%. After a short start-up, average flux was 
constant over a 120-hour filtration test period, without the need for intermittent cleaning. While 
low-permeability membranes were able to treat rendering wastewaters with high solids, results 
using high-permeability membranes (O(1 L/(m2·h)/kPa)) were not encouraging. Their use would 
require further development to prevent internal, irreversible fouling. Not unexpectedly, the UF 
membranes used to reduce turbidity and COD did not reject salts or low molecular weight 
organic compounds as indicated by the residual total solids concentrations following filtration. 
Ultrafiltration membranes are not used for salt rejection in water treatment applications; rather, 
they provide an initial purification step that would need to be followed by a polishing step such 
as nanofiltration or reverse osmosis to recover clean water for direct discharge or beneficial use.  
 
In addition to experimental work, a preliminary cost analysis was done to compare the operating 
costs (energy and consumables) of the membrane ultrafiltration process to DAF. The comparison 
was done based on data for a DAF unit with an 82,000-gallon capacity tank and 160 gallons per 
minute flow rate. Assuming a conservative membrane lifetime of 1 year, the operating costs were 
found to be $0.95 per 1000 gallons of water for membrane ultrafiltration primary treatment 
compared to $3.20 per 1000 gallons of water for DAF primary treatment. In addition to the 
significantly lower projected operating costs for the membrane process, there are likely to be 
other economic benefits associated with the removal of chemical additives from the process. 

 
This project provided a training ground for one PhD student and one undergraduate researcher. It 
was the basis for one publication and provided preliminary data that were used in proposals 
requesting over $390K in funding to develop membranes for treating high-strength wastewaters. 



Objective(s):  In prior work, our laboratory developed a special procedure to coat the surface of 
filtration membranes with an extremely thin polymer film that improves their resistance to 
fouling and allows them to be cleaned by a chemical-free water rinse step. The polymer coating 
is bound to the membrane by chemical reaction and will not leach off the surface. Treatment by 
our membranes is done without the chemical and polymer additives that are used commonly in 
treatments by dissolved air flotation. We evaluated the use of these polymer-coated membranes 
to treat rendering facility wastewater. Our four objectives were to 
 

1. Test membrane performance using water samples provided by Carolina By-Products. 
Measure the productivity (i.e., the volume filtered per unit area of membrane per time), 
capacity (i.e., the total volume that can be processed per unit membrane area before the 
membrane must be cleaned), and effluent water quality parameters [completed] 

 
2. Develop and optimize membrane cleaning protocols. Our cleaning step uses a cold water 

rinse only – no chemical additives are used [completed, but more could be done on 
membrane development based on our findings (vide infra)] 

 
3. Characterize the membrane surfaces pre- and post-filtration to determine the extent of 

fouling. Use two analytical techniques to evaluate the effectiveness of our chemical-free 
cleaning procedure to reverse membrane fouling. Scanning electron microscopy will allow 
‘visualization’ of the membrane surface. Infrared spectroscopy will provide information 
about the chemical nature of the foulant species [completed] 

 
4. Perform a preliminary cost analysis for operating a membrane separation process in place 

of the current dissolved air flotation process. This preliminary analysis will consider only 
relative costs of energy and consumables [completed] 

 
 
Project Overview:   
1. Introduction 
According to the National Renderers Association, animal by-products from the slaughter of 
animals and poultry contributed to the production of an estimated 8.4 million metric tons of 
rendered products in the United States in 2011 [Swisher, 2012]. The rendering industry recycled 
these animal by-products into inedible tallow and grease, edible tallow and lard, and processed 
animal protein meals. While rendering processes convert this large mass of inedible materials 
into marketable products, they also produce large volumes of high-strength industrial wastewater 
containing significant amounts of total suspended solids (TSS), fats, oils and greases, and 
proteins [Colic, 2006; Sindt, 2006]. Removing such materials from rendering facility wastewater 
results in a more efficient recycling process and helps to comply with regulatory agencies. New 
regulations encourage primary treatment to reduce the amount of TSS, fats, oils, greases, and 
biological oxygen demand (BOD)/chemical oxygen demand (COD) in the effluent.  

 
Rendering wastewater presents many challenges to the classical primary treatment technologies 
and flotation systems. It contains high levels of contaminants, up to 500 times higher than typical 
municipal or industrial wastewater influents. Depending on what is processed, the influent to the 
rendering facility wastewater treatment system can change hourly, daily, or weekly. The space 
available for the wastewater treatment system is often limited. Wastewater treatment produces 



large volumes of sludge with low solids content that have to be dewatered before recycling of 
fats, oils, greases or proteins is possible. Finally, the cost of coagulants and flocculants needed 
[...]
wastewater sample II but before membrane cleaning, and (Spectrum C, top) after a membrane 
cleaning step. 
 
 
Figure 11 shows the SEM images for unmodified (A–C) and PNIPAAm-b-PPEGMA-modified 
(D–F) UltraFilic membranes pre-filtration, after filtration with rendering facility wastewater 
Sample II but before membrane cleaning, and after membrane cleaning. All images show 
membranes at 2000x magnification. Comparison of images for unmodified and modified 
membranes indicated that filtration with rendering facility wastewater led to significant fouling. 
Significant fouling was still observed after membrane cleaning with a water only rinse.  FTIR 
spectra showed that some fraction of the cake layer was removed by cleaning, based on the 
reappearance of membrane peaks. SEM images, however, show that not the entire cake layer was 
removed.  This further supports the argument for a targeted future study to optimize the 
membrane cleaning protocol. 
 
Table 2 shows data from the permeate quality measurements after filtration of rendering 
facility wastewater using all of the test membranes. CA membranes were used for filtration of 
wastewater Sample I, while UltraFilic membranes were used for filtration of wastewater 
Sample II. For all membranes, there were minimal changes in the pH and TDS by treatment, 
but we observed substantial reduction in turbidity and COD. The turbidity was reduced by 
nearly 100% for all the membranes tested. COD was reduced 70-84% for all the membranes 
tested. The low removal of TDS is explained by the fact that salts are the primary contributor 
to TDS, and uncharged UF membranes are not designed for salt rejection. 
 



 
 
Figure 11. SEM images for (image A) unmodified UltraFilic membrane, (image B) 
unmodified UltraFilic membrane following filtration with rendering facility wastewater 
sample II but before membrane cleaning, and (image C) after membrane cleaning at 2000x 
magnification. Images (D–F) are the corresponding images for modified UltraFilic 
membranes. Scale bar is 20 µm in all images. 
 
 
 
 
 
 
 



Table 2. Permeate quality after filtration of rendering facility wastewater (sample I used for 
CA membranes and sample II for UltraFilic membranes). Uncertainty values for pH, turbidity, 
and TDS represent uncertainties associated with the measurement device for single 
measurements. Uncertainty values for COD represent the standard errors based on three 
measurements for each water sample analyzed. 
 
Membrane pH Turbidity 

(NTU) 
TDS 

(mg/L) 
COD 

(mg/L) 

Hydrolyzed CA 5.30 ± 0.05 1.00 ± 0.05 1680 ± 5  5300 ± 50 
Polymer-modified CA 5.29 ± 0.05 2.00 ± 0.05 1650 ± 5   4800 ± 200 
Unmodified UltraFilic 5.21 ± 0.05 0.32 ± 0.05 3100 ± 5 12800 ± 240 
Polymer-modified UltraFilic 5.19 ± 0.05 0.07 ± 0.05 3142 ± 5 12700 ± 80 

 
3.2 Cost analysis work 
Figure 12 compares the estimated costs of energy and consumables for dissolved air filtration to 
those for membrane ultrafiltration using the hydrolyzed CA membrane from HTI. Data are 
presented for total annual operating costs to run a 160 gal/min process, as well as cost per 1000 
gallons treated. In this analysis, the transmembrane pressure was set to be 280 kPa, which was 
shown experimentally to provide steady-state flux over a 5-day period using this membrane. In 
this figure, membrane lifetime was varied from 6 months to 2 years. As a point of reference, the 
manufacturer suggested lifetime for the membrane modules is 2 years (Wandera, 2013). 
 
For all cases studied, the operating costs for membrane ultrafiltration were substantially lower 
than DAF. Chemicals were the largest cost center for DAF, representing nearly 94% of the 
overall treatment cost, compared to less than 2% of the overall cost for membrane ultrafiltration. 
Membranes were the largest cost center for the ultrafiltration process. Not surprisingly, anything 
that can extend membrane lifetime (e.g., reducing the frequency of cleaning by making the 
surface fouling-resistant) will have a direct economic benefit.  
 
Figure 13 compares the operating costs as a function of transmembrane pressure assuming a 1 
year membrane lifetime. This pressure was varied from 140 kPa to 620 kPa, represents the upper 
limit of the manufacturers recommended pressure range for the support membrane that is used. 
Sizing of the membrane modules was done assuming a steady-state operating permeability of 
0.09 L/(m2·h)/kPa, which was measured in the long-term cross-flow filtration work using a 
transmembrane pressure of 280 kPa. Therefore, we have confidence in the values given at or 
below pressures of 280 kPa. The values presented for pressures of 420 kPa and 620 kPa assume 
that steady-state operation can be achieved at these operating pressures. (We have no 
experimental data to validate that it can.)  
 
Again, the membrane ultrafiltration process had substantially lower operating costs than DAF. 
Anything that can increase the steady-state membrane flux (e.g., preventing fouling or using 
higher cross-flow velocities) will have a direct economic benefit. 
 
Based on Figure 13, assuming a 1 year lifetime and steady-state operation at 280 kPa (shown 
experimentally), we estimate the operating cost for primary treatment by membrane 
ultrafiltration to be $0.95/1000 gal compared to $3.20/1000 gal for DAF. 



DAF MEM (6 mo) MEM (1 yr) MEM (2 yr)

an
nu

al
 o

p
er

at
in

g 
co

st
 (

$)

0

50000

100000

150000

200000

250000

300000

energy costs for pumping

chemical costs

membrane module costs

 

       
DAF MEM (6 mo) MEM (1 yr) MEM (2 yr)

o
p
er

at
in

g 
co

st
 (

$
/1

0
0
0 

ga
l)

0

1

2

3

4

energy costs for pumping

chemical costs

membrane module costs

 
 
Figure 12. Operating cost comparisons for membrane ultrafiltration and dissolved air flotation. 
(TOP) Total annual operating costs. (BOTTOM) Cost per 1000 gallons treated. These estimates 
were based on data for a DAF unit operating at 160 gallons per minute flow rate. Included are 
costs for energy to pump the wastewater, chemical additives, replacement membrane modules, 
and membrane cleaning costs. Sizing of the membrane modules was done assuming a steady-
state operating permeability of 0.09 L/(m2·h)/kPa and pressure of 280 kPa.  The membrane cost 
estimate assumes that a chemical enhanced backwash will be performed every 3 day using 600 
mg/L hydrochloric acid solution.  



 

D
A

F
 (

1
4

0
 k

P
a)

M
E

M
 (

1
4

0
 k

P
a)

D
A

F
 (

2
8

0
 k

P
a)

M
E

M
 (

2
8

0
 k

P
a)

D
A

F
 (

4
2

0
 k

P
a)

M
E

M
 (

4
2

0
 k

P
a)

D
A

F
 (

6
2

0
 k

P
a)

M
E

M
 (

6
2

0
 k

P
a)

an
nu

al
 o

p
er

at
in

g 
co

st
 (

$
)

0

50000

100000

150000

200000

250000

300000
energy costs membrane module costs chemical costs

 

       

 

D
A

F
 (

1
40

 k
P

a)

M
E

M
 (

1
40

 k
P

a)

D
A

F
 (

2
80

 k
P

a)

M
E

M
 (

2
80

 k
P

a)

D
A

F
 (

4
20

 k
P

a)

M
E

M
 (

4
20

 k
P

a)

D
A

F
 (

6
20

 k
P

a)

M
E

M
 (

6
20

 k
P

a)

o
pe

ra
ti

ng
 c

o
st

 (
$
/1

00
0
 g

al
)

0

1

2

3

4
energy costs membrane module costs chemical costs

 
 
Figure 13. Operating cost comparisons for membrane ultrafiltration and dissolved air flotation. 
(TOP) Total annual operating costs. (BOTTOM) Cost per 1000 gallons treated. Membrane 
lifetime was assumed to be 1 year in this figure. Sizing of the membrane modules was done 
assuming a steady-state operating permeability of 0.09 L/(m2·h)/kPa and pressures ranging from 
140 to 620 kPa. 



4. Conclusions 
In this project, we investigated the use of fouling-resistant membranes that were designed for 
treatment of oily water in the treatment of highly impaired wastewaters generated by a rendering 
facility. Low molecular weight cutoff membranes showed stable permeate fluxes for long 
periods of time without the need for intermittent cleaning, characteristic of systems with low 
degrees of internal fouling. For 100 kDa molecular weight cutoff membranes, flux decline was 
more severe. While polymer-modified membranes processed ~26% more permeate than 
unmodified membranes in this case, flux recovery after a membrane cleaning step was low and 
similar for unmodified and modified membranes, characteristic of high degrees of internal 
fouling. ATR-FTIR spectra and SEM images support these conclusions.  
 
All membranes showed minimal changes in the permeate pH and TDS but there was 
significant reduction in permeate turbidity and COD. There was nearly 100% reduction in 
turbidity and over 70% reduction in COD. Low molecular weight cutoff ultrafiltration 
membranes can be used to treat rendering wastewaters with high solids loading to reduce their 
turbidity and COD. Use of more open ultrafiltration membranes would require further 
development. In either case, there is the need for a polishing step such as reverse osmosis to 
allow direct discharge or beneficial use of the treated water.  
 
Preliminary cost analysis compared the costs of energy and consumables for dissolved air 
filtration and membrane ultrafiltration. Assuming a conservative membrane lifetime of 1 year, 
and an operating pressure of 280 kPa, which was shown experimentally to yield steady-state 
flux, the operating cost for the membrane ultrafiltration process was estimated to be $0.95 per 
1000 gallons of wastewater. This represents 30% of the cost of DAF for the same process. 
 
In addition to the significantly lower projected operating costs for the membrane process, there 
are likely to be other economic benefits associated with the removal of chemical/polymer 
additives from the process (e.g., higher quality end products).  
 
Two important factors that were not studied in this work are cross-flow velocity and the solids 
concentration in the retentate. Both factors impact productivity (i.e., permeate flux). Higher 
cross-flow velocity is expected to increase flux at the expense of increased pumping costs. A 
higher solids concentration reduces the degree of dewatering needed after the unit, but will 
reduce flux. Future work should be done to evaluate the effects that these two factors have on 
productivity using the hydrolyzed CA ultrafiltration membrane that was used to perform the 
preliminary cost analysis.  

 
 

5. References 
Abboah-Afari, E., Kiepper, B.H., Membrane filtration of poultry processing wastewater: I. Pre-

DAF (Dissolved air flotation), Appl. Eng. Agric. 28 (2012) 231–236. 
Bhut, B.V., Wickramasinghe, S.R., Husson, S.M., Preparation of high-capacity, weak anion-

exchange membranes for protein separations using surface-initiated atom transfer radical 
polymerization, J. Membr. Sci. 325, (2008) 176–183. 

Chen, Y., Xiong, X.-P., Yang, G., Zhang, L.-N., Lei, S.-L., Liang, H., Characterization of 
regenerated cellulose membranes hydrolyzed from cellulose acetate, Chinese J. Poly. Sci. 20 



(2002) 369–375. 
Cheryan, M., Rajagopalan, N., Membrane processing of oily streams. Wastewater treatment 

and waste reduction, J. Membr. Sci. 151 (1998) 13–28. 
Coleman, M.M, Moskala, E.J., FTIR studies of polymer blends containing the poly(hydroxyl 

ether of bisphenol A) and poly(ε-caprolactone), Polymer 24 (1983) 251–257. 
Colic, M., A new approach to wastewater treatment, Render, June (2006) 18–19. 
FTIR Spectroscopy– Attenuated Total Reflectance (ATR), Perkin Elmer Life and Analytical 

Sciences, 2005, Retrieved 05.25.2012.  
Hilal, N., Ogunbiyi, O.O., Miles, N.J., Nigmatullin, R., Methods employed for control of 

fouling in MF and UF membranes: A comprehensive review, Sep. Sci. Technol. 40 (2005) 1957–
2005. 

Hodgins, T.L., Samuelson, E., Hydrophilic article and method of producing same, US 
4906379, 1990. 

ICIS Pricing, Hydrochloric acid. 
http://www.icispricing.com/il_shared/Samples/SubPage110.asp (accessed Feb. 2013). 

Johns, M. R., Developments in wastewater treatment in the meat processing industry: a 
Review, Biores. Tech. 54 (1995) 203–216. 

Kulkarni, S.S.; Funk, E.W.; Li, N.N. Applications and economics. In Membrane Handbook; 
Ho, W.S.W. and Sirkar, K.K. (Eds.); Kluwer Academic, Boston, 1992. 

Liang, C.Y., Marchessault, R.H., Infrared spectra of crystalline polysaccharides. I. Hydrogen 
bonds in native cellulose. J. Polym. Sci., 37 (1959), 385–395 

Loh, S., Beuscher, U., Poddar, T.K., Porter, A.G., Wingard, J.M., Husson, S.M., 
Wickramasinghe S.R., Interplay among membrane properties, protein properties and operating 
conditions on protein fouling during normal flow microfiltration. J. Membr. Sci. 332 (2009) 93–
103. 

McCabe, W. L., and J. C. Smith. Unit Operations of Chemical Engineering. New York: 
McGraw-Hill, 1976. 

Mohammadi, T., Kazemimoghadam, M., Chemical cleaning of ultrafiltration membrane in the 
milk industry, Desalination 204 (2007) 213–218. 

Mondal, S., Wickramasinghe, S.R., Produced water treatment by nanofiltration and reverse 
osmosis membranes, J. Membr. Sci. 322 (2008) 162–170. 

Nicolaisen, B., Developments in membrane technology for water treatment, Desalination 153 
(2002) 355–360. 

Nie, F.-Q., Xu, Z.-K., Ye, P., Wu, J., Seta, P., Acrylonitrile-based copolymer membranes 
containing reactive groups: Effects of surface-immobilized poly(ethylene glycol)s on anti-
fouling properties and blood compatibility, polymer 45 (2004) 399–407. 

O'Brien, C.A., Scholz, M., McConnachle, G.L., Membrane bioreactors and constructed 
wetlands for treatment of rendering plant wastewater, Water Environ. J. 19 (2005) 189–198.  

Peng, H., Tremblay, A.Y., Membrane regeneration and filtration modeling in treating oily 
wastewaters, J. Membr. Sci. 324 (2008) 59–66. 

Porcelli, N., Judd, S., Chemical cleaning of potable water membranes: A review, Sep. Purif. 
Technol. 71(2010a) 137–143. 

Porcelli, N., Judd, S., Chemical cleaning of potable water membranes: The cost benefit of 
optimization, Water Research 44 (2010b) 1389–1398. 

Salahi, A., Mohammadi, T., Abbasi, M., Rekabdar, F., Chemical cleaning of ultrafiltration 
membrane after treatment of oily wastewater, Iran. J. Chem. Eng. 7 (2010) 17– 28. 



Sindt, L.G., Environmental issues in the rendering industry, In Essential rendering, edited by 
D. Meeker, (2006) 245–258. Washington DC: National Renderers Association 

Swisher, K., Industry savors record prices and growing global demand, Render, April 2012.   
Tang, C.Y., Kwon, Y.-N., Leckie, J.O., Probing the nano- and micro-scales of reverse osmosis 

membranes—a comprehensive characterization of physiochemical properties of uncoated and 
coated membranes by XPS, TEM, ATR-FTIR and streaming potential measurements, J. Membr. 
Sci. 287 (2007) 146–156. 

Taniguchi, M., Kilduff, J.E., Belfort, G., Modes of natural organic matter fouling during 
ultrafiltration, Environ. Sci. Technol.  37 (2003) 1676–1683. 

Tomer, N., Mondal, S., Wandera, D., Wickramasinghe, S.R., Husson, S.M., Modification of 
nanofiltration membranes by surface-initiated atom transfer radical polymerization for produced 
water filtration, Sep. Sci.Technol. 44 (2009) 3346–3368. 

Wandera, D. Hydration Technology Innovations, Albany, OR. Personal communication, 2013.  
Wandera, D., Wickramasinghe, S.R., Husson, S.M., Modification and characterization of 

ultrafiltration membranes for treatment of produced water. J. Membr. Sci. 373 (2011) 178–188. 
Wandera, D., Himstedt, H. H., Marroquin, M., Wickramasinghe, S.R., Husson, S.M., 

Modification of ultrafiltration membranes with block copolymer nanolayers for produced water 
treatment: the roles of polymer chain density and polymerization time on performance, J. 
Membr. Sci. 403–404 (2012) 250–260. 

Singh, N., Husson, S.M., Zdyrko, B., Luzinov, I., Surface modification of microporous PVDF 
membranes by ATRP, J. Membr. Sci. 262 (2005) 81–90. 

U.S. Bureau of Labor Statistics. SAN FRANCISCO CONSUMER PRICE INDEX: 
AVERAGE ENERGY PRICES." U.S. Bureau of Labor Statistics, 12 Nov. 2012. Web. 18 Dec. 
2012. 

Zondervan, E., Roffel, B., Evaluation of different cleaning agents used for cleaning 
ultrafiltration membranes fouled by surface water, J. Membr. Sci. 304 (2007) 40–49. 